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18.000 GHz 26.000 GHz 1.000 MHz -42.40 dBm -17.40 dB 18.000 GHz 26.000 GHz 1.000 MHz 22.00850 GHz 1 dBm -17.21 d&
‘ id il ! )il TR
Date 28 JUN 2020 17:49.238 Date. 29 JUN 2020 18:01:02
lnn
m -
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit (thack = Limit (hock
10 MRR—HPLRICHS | INF_ABS 58 .10 AEAR—PPURIONS | INE ARS
-20 dBm
_LINE_aBS _LINE_ABS
e A e [ vy W P A e
-70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE1.96152 MHz | -44.58 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | B81.96152 MHz -44.76 dBm -19.76 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.18391 GHz | -46.67 dBm 1.000 GHz 2,450 GHz | 1.000 MHz GHz | -46.60 dBm .60 dB
0 1 5,000 GHz 1.000 MHz | 4.83910 GHz -43,79 dBm | 2.580 GHz | £.000 G 1.000 MHz | 4.07701 GHz -43.90 dBm | 0 di
5.000 GHz 10.000 GHz | 1.000 MHz 5.10224 GHz | 5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz | 02 dé
10.000 GHz | 18.000 GHz 1.000 MHz | 16.27736 GHz | 10.000 GHz | 18.000 GHz | 1.000 MHz | 16.28636 GHz .68 dB
18.000 GHz 26.000 GHz 1.000 MHz 22.60096 GHz -17.38 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.30523 GHz 18 dB
4 i l il TN ea
Date 20.JUN.2020 17.47.37 Date. 20 JUN.2020 17:59:28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 7 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 28 JUN 2020 13.08:47

Date. 29 JUN 2020 13:10:56

Ref Level dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit theck Limit ¢heck
10 MERR—HEURIGUS |INE ABS 10 dPR—$PURIOUS | INE ABS
-20 dy -20 4B
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40 dBm ¥
_._',_._A.LM A it i s vy P ey A s e
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-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B84.38531 MHz | -44.98 dBm -19,96 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | BS5 937 MHz -44.93 dBm -19,93 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.18937 GHz | -46.75 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 48181 GHz | 46,46 dBm -21,46 dB
2,580 GHz | 5,000 GHz 1.000 MHz | 4.69732 GHz -43,68 dBm 2.580 GHz | £.000 GHz 1.000 MHz | 4.69683 GHz -43.72 dBm -18.72 dB
5.000 GHz 10.000 GHz | 1.000 MHz 5.00075 GHz | -42,27 dBm 5.000 GHz 10.000 GHz | 1.000 MHz 5.08574 GHz | -40.98 dBm -15.98 dB
10.000 GHz | 18.000 GHz 1.000 MHz | 16.29986 GHz | -42.62 dBm 10.000 GHz | 18.000 GHz | 1.000 MHz | 16.30136 GHz -42.53 dBm | -17.53 d8 |
18.000 GHz 26.000 GHz 1.000 MHz 18.31723 GHz -42.25 dBm 18.000 GHz 26.000 GHz 1.000 MHz 18.32073 GHz -42.15 dBm -17.15 dB
[ id SN L il WIN &

Highest Channel / 64QAM
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:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 94110185 MHz | —44,94 dBm -19,84 dp
1.000 GHz 2,490 GHz | 1.000 MHz 2.45897 GHz | -46.70 dBm 7
5,000 GHz 1.000 MHz | 4.74610 GHz -43,49 dBm
10,000 GHz | 1.000 MHz 695655 GHz | -42.61 dBm
0.0 | 18.000 GHz 1.000 MHz | 16.30486 GHz | -42.59 dBm 5@
18.000 GHz 26.000 GHz 1.000 MHz 18.32073 GHz -42.22 dBm f
{ i (1111111 —
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=amanas. FCC RF Test Report Report No. : FG061210B

LTE Band 7 / 10MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr (@1 AvgPwr
Limit theck Limit ¢heck
10 AdRR—$BURICUS | INE ARS 10 ddpR—EPURIOUS |INE ARS
-20 dy -20 4B
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W"’M’L—- P~ el e .—‘-_ﬂ.c-w P —
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-40 der -9 derm
Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
| Spurious Emissions | Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 956.12944 MHz | -44.88 dBm -19,85 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 993,94053 MHz -44.87 dBm -15,87 db
1.000 GHz 2,450 GHz | 1.000 MHz 2 -46.77 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 47933 GHz | -46.50 dBm -21,50 dB
2,580 GHz 5,000 GHz 1.000 MHz | 4 -43,73 dBm | 2.580 GHz | 5000 GHz 1.000 MHz | 4.69974 GHz -43.66 dBm -18.66 dB
5.000 GHz 10,000 GHz | 1.000 MHz 5.00 | -42.53 dBm 5.000 GHz 10.000 GHz | 1.000 MHz 5.06124 GHz | -40.96 dBm -15.96 dB
10.000 GHz | 18.000 GHz 1.000 MHz | 15.54790 GHz | -42.67 dBm 10.000 GHz | 18.000 GHz | 1.000 MHz | 16.28736 GHz -42.43 dBm | -17.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.29423 GHz -42.25 dBm 18.000 GHz 26.000 GHz 1.000 MHz 18.29573 GHz -42.35 dBm -17,35 dB
L i SN L )i J I e
Date 28 JUN2020 162956 Date 29 JUN 2020 16:28:51
Highest Channel / 64QAM
trum
Ref Level 0,00 dBm  Offsat 14.50 dB Mode Auto Swesp
SGL Count 100/100
@1 Avgrwr
Limit (thock
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_LINE_ABS
..‘..-‘FM At B P o ~
-a0 der
a0 der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 MHz 902.60610 MHz | -44.37 dBm -18,97 dB
1.000 GHz 1.000 MHz 2.48330 GHz | -46.58 dBm -21,58 d
] 1.000 MHz | 4.60877 GHz -43.53 dBm | -18.53 R
10,000 GHz | 1.000 MHz -42.70 dBm -17.70 dB
0.0 | 18.000 GHz 1.000 MHz | £ ] 1 -42.71 dBm | -17.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.29523 GHz -42.22 dBm -17.22 dB
{ i (1111111 —
Date 20.JUN.2020 16.27:42
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=amanas. FCC RF Test Report Report No. : FG061210B

LTE Band 7 / 15MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr (@1 Avgrwr
Limit theck Limit ¢heck
10 AdRR—$BURICUS | INE ARS 10 ddpR—EPURIOUS |INE ARS
-20 da| -20 dBrm
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R P A e R Ao P s
60 B
70 de 70 diBrn
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-90 der -9 derm
Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
| Spurious Emissions | Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1,000 MHz E -44.38 dBm 30,000 MHz | 1,000 GHz | 1.000 MHz | 959.03798 MHz -44.98 dBm
1.000 GHz 2,450 GHz | 1.000 MHz -46.55 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 2.48926 GHz | -46.25 dBm
2,580 GHz 5,000 GHz 1.000 MHz 7 -43.71 dBm | 2.580 GHz | 5000 GHz 1.000 MHz | 4.72974 GHz -43.98 dBm
5.000 GHz 10,000 GHz | 1.000 MHz 6.53656 GHz | -42.58 dBm 5.000 GHz 10.000 GHz | 1.000 MHz 5.05674 GHz | -42.31 dBm
10.000 GHz | 18.000 GHz 1.000 MHz | 16.30286 GHz | -42,57 dBm | 10.000 GHz | 18.000 GHz | 1.000 MHz | 16.28986 GHz -42.49 dBm |
18.000 GHz 26.000 GHz 1.000 MHz 18.28773 GHz -41.99 dBm 18.000 GHz 26.000 GHz 1.000 MHz 21.62802 GHz -42.34 dBm
L i SN L )i J (1111111
Date 20 JUN 2020 171924 Date 29 JUN 2020 172115
Highest Channel / 64QAM
trum
Ref Level 0,00 dBm  Offsat 14.50 dB Mode Auto Swesp
SGL Count 100/100
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Limit (thock
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..'M-vﬂ'\-ﬂ’ P i i e,
-70 des
-80 der
a0 der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 © 1,000 MHz 9185,69455 MHz | -44.23 dBm -19,93 dB
1.000 GHz 2,450 GHz | 1.000 MHz 2.44705 GHz | dBmn .7
5,000 GHz 1.000 MHz | 4.90927 GHz dRm
10,000 GHz | 1.000 MHz 6.52306 GHz | dBm
0.0 | 18.000 GHz 1.000 MHz | 390 GHz | dBm
18.000 GHz 26.000 GHz 1.000 MHz 22.02500 GHz .32 dém 3
{ i (1111111 —
Date. 20.JUN2020 172322
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 7 / 20MHz

lEE’
Ref Level dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit theck Limit ¢heck
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-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz | -45.01 dBm -20,01 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 878.91304 MHz -44.73 dBm -19,73 dB
1.000 GHz 2,490 GHz | 1.000 MHz -46.59 dBm -21,59 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.48777 GHz | -46.43 dBm
2,580 GHz | 5,000 GHz 1.000 MHz | 3 a7 dBm -18.87 R 2.580 GHz | 5000 GHz 1.000 MHz | 4.70458 GHz -43,71 dBm |
5.000 GHz 10.000 GHz | 1.000 MHz 6.909 | -42.61 dBm -17.61 dB 5.000 GHz 10.000 GHz | 1.000 MHz 5.05224 GHz | -42.17 dBm
10.000 GHz | 18.000 GHz 1.000 MHz | 16.28886 GHz | -42.43 dBm -17.43 dB 10.000 GHz | 18.000 GHz | 1.000 MHz | 16.29286 GHz 42,47 dBm |
18.000 GHz 26.000 GHz 1.000 MHz 18.29573 GHz -42.43 dBm -17.43 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.29973 GHz -42 .45 dBm
{ i L [ i G wa
Date. 28 JUN 2020 18:10:41 Date. 29 JUN 2020 18:08:56
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit (thack
10 MRR—HPLRICHS | INF_ABS
_LINE_aBS
R ! ~ B e o e
-80 der
a0 der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz o2 7 MHz | -44.86 dBm -19,86 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.46592 GHz | -46.74 dBm 21,74 dB
5,000 GHz 1.000 MHz | 4.70796 GHz -43,73 dBm
10.000 GHz | 1.000 MHz 6.80906 GHz | -42.67 dBm
0.0 | 18.000 GHz 1.000 MHz | 16.30886 GHz | -42.64 dBm -17.6% dB
18.000 GHz 26.000 GHz 1.000 MHz 18.29623 GHz -42,12 dBm -17.19 dB
{ i L1111
Date 20.JUN.2020 18.07:43
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wamanas. FCC RF Test Report

Report No. : FG061210B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0051
40 Normal Voltage 0.0014
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0056
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
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Report Version
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=amanas. FCC RF Test Report Report No. : FG061210B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 577 5.39 6.61 6.23
Middle CH 5.62 5.39 6.75 6.20 PASS
Highest CH 5.45 5.48 6.23 6.23
Mode LTE Band 12 / 10MHz
Mod. 640QAM = Limit: 13dB
RB Size 1RB Full RB = = Result
Lowest CH 6.09 6.14 - -
Middle CH 6.00 6.20 - - PASS
Highest CH 5.91 6.14 - -
Sporton International (Shenzhen) Inc. Page Number : A288 of A682
TEL : +86-755-86379589 Report Issued Date : Aug. 10, 2020
FAX : +86-755-86379595 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report Report No. : FG061210B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report Report No. : FG061210B

LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.27 1.29 3.01 3.04 4.85 4.96 9.83 9.77 - - - -

Middle CH 1.27 1.25 3.00 3.05 5.04 4.96 9.89 9.85 - - - -

Highest CH 1.29 1.28 3.01 3.03 4.94 4.89 9.83 9.79 - - - -

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.28 - 3.05 - 5.03 - 9.71 - - - - -
Middle CH 1.28 - 2.99 - 491 - 9.77 - - - - -
Highest CH 1.28 - 3.00 - 4.96 - 9.89 - - - - -
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LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 30 ks
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 632 us @ VBW 100Hz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
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Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 16.15 dgm @ down i (- 1 695 3615 M2 5 @ down 12867 MHz |
T1 1 10.01 dém nda T1 L £95.0678 MHz nda 2
i) i -9.78 dam 0 factor Tz 1 55 Mz 0 factor
" "
J WNRNUANED dn

Middle Channel / 1.4MHz / QPSK

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 30 ks
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 632 us @ VBW 100Hz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
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CF 707.5 MHz 1001 pis Span 2.0 MHz GF 707.5 MHz 1001 pis Span 2.0 MHz
Marker [ Marker
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(- 1 @ down i (- 1 7071895 1H2 16.35 dBm @ down z
T1 1 nda T1 L 706,678 MMz dém nda
i) i 0 factor Tz 1 F0B.1322 Wiz -9.59 dam 0 factor
" "
J WNRNUANED dn J QURNIANED e

Highest Channel / 1.4MHz / 16QAM

o o
Ref Level 20.00 dém  Offset 14.00 dB = RBW 30 kHz RafLavel 20 00 dim  Offset 14.00 dB = RBW 30 kHz

e At idE SWT s @ VBW 100 kHz  Mode Auto FFT o Att e SWT 632 us e VBW 100H:  Mode Autd FFT

561 count 100/100 SGL Count 105,100

(@7 wa |
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LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz

@

Raf Lavel 20 00 dim

Offset 14,00 di = RAW 100

o At nde SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
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Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- 1 17.39 dem @ down 3.000 MHz (- 1 16.40 d8m @ down z |
T1 1 m nda d T1 L 5 dom nda
i) i m 0 factor Tz 1 0 factor

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

(=)

Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz

Raf Lavel 20 00 dim

Offset 14,00 db = RAW 100 Kbz

o At nde SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att e SWT 184 = VBW 300 kHz  Mode Autd FET
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Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function |
(- 1 17.60 d8m @ down 3.003 (- 1 708,548 MAL 17.33 dBm @ down
T1 1 -5.45 dgm nda T1 L d nda
i) i -8.43 dam 0 factor Tz 1 0 factor
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J WNRNUANED dn )

Highest Channel / 3MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
o At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] ML) 14 dnm
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Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 71 MAL 17.75 dBm @ down 3.000 MHz (- 1 714 H2 17.44 dgm @ down i
T1 1 nda T1 L 712.97 -8.77 dém nda
i) i 0 factor Tz 1 716.0105 W -8.74 dam 0 factor
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LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
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i) i 0 factor Tz 1 703,998 11.73 dam 0 factor 1417 |
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& 1 e ) UNIUANER Ao

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
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Marker | Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
- 2 708.748 MHZ 15.44 dBm ndB_down 5,035 MHz (- 1 o 15 59 dam @ down
TL 1 Mz -10.20 dém ndg : 71 L -10.17 dém ndg
i) i 710,027 MHz -10.5+ dam 0 factor Tz 1 -10,08 dam 0 factor
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Highest Channel / 5MHz / QPSK

Ref Lovel 2000 GBm  Offset 1400 db = RBW 100 khz RafLavel 20 00 dim  Offset 1400 0b = RBW 100 khz
e At idE SWT 195 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 184 = VBW 300 kHz  Mode Autd FET
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Type | Ref | Trc | 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
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T1 U 711,553 MMz -10.91 dam nds 26.00 dB - L nds 26,00 d8
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LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 300 ks Raf Laval 20 00 dim  Offset 14,00 0b = RBW 300 ki
b At MR SWT  12.6us @ VBW 1 MHz  Mode Auto FFT o Att J0dE SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
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) \ ’ i actor \ 2.3
\ { 1
0 dsm——t——— f——— e —————— p— 0 dém ——p————— A ————— “
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Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 701.662 MHX 18,05 d8m @ down .63 MHz (- 1 706.278 MAL 16,08 dBm @ down [0
T1 1 595,085 Mz ~7.90 dém nda 26.00 d8 71 L 599,105 Mz m ndg
i) i 708,915 M-z 0 factor 714 | _—E 1 708675 M2 9. 0 factor
- — = —
J J WNRNUANED dn i J UNIUANER Ao

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 300 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 300 ks
b At MR SWT  12.6us @ VBW 1 MHz  Mode Auto FFT o Att J0dE SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
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Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 # WAL 17.50 dBm @ down .80 MMz (- 1 0B B18 MAL @ down z |
TL 1 Mz -5.45 dm nda 26.00 d8 T1 L ndg
i) i Mz ] 0 factor 71z | | _—E 1 0 factor
"

J J UIREANED W )j

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

a
Ref Level 20.00 dém  Offset 14.00 di w RBW 300 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 300 khz
e At MR SWT  12.6us @ VBW 1 MHz  Mode Auto FFT o Att A0dE SWT 126 us = VBW 1Mz Mode Autd FFT
6L Count 100100 SGL Count 105,100
(@377 vax |
mif1] mif1] 16.42 dnm|
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Marker i Marker |
Type | Ref | Trc | ¥-value | _Function__| Function Result | Type | Ref | Tre | ¥-value | _Function__| Function Result |
- 7 ndB down 9.63 MHz (- 1 15,42 dBém ndB down .79 MHZ
T1 ! nds 26.00 d8 - L m nds 26.00 d8
T2 1 E 0 factor 723 || |12 1 - n 0 factor 727
- — = ]
J J GURNURNED dmh

J J GURNURNED &
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LTE Band 12

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 184 = VBW 300 kHz  Mode Autd FET
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
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Marker | Marker
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result
(- 1 50 @ down FREEET (- 1 @ down 3
TL 1 -11.39 dém ndg 71 L ndg
i) i -11.44 dBm 0 factor Tz 1 0 factor
i i
J WNRNUANED dn J QURNIANED e

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 5 dpm]
N - 050 MMz
i e LR . ndB o 00 di
f Ve e i 1 i ™\ 2.991000000 MHz
it i v ! 991000 0
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CF 707.5 MHz 1001 pis Span 2.0 MHz GF 707.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result
(- 1 51 MH2 15.78 dBm @ down 1275 (- 1 16.95 d8m @ down
T1 1 708,851 MMz ~10.37 dbm nda T1 L -8.54 dém ndg
i) i 708.1250 MH2 -10.19 dBm 0 factor Tz 1 -8.95 dam 0 factor
" "
& i UNIUANER Ao

Highest Channel / 1.4MHz / 64QAM

Ref Level 20.00 dém  Offset 14.00 dB = RBW 30 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 100 kHz
e At idE SWT s @ VBW 100 kHz  Mode Auto FFT o Att 0B SWT 12 us = VBW 300Kz Mode Autd FET
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] 14 dim)| mif1]
o 18 [ 713,
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CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 71 15,13 dBm ndB down 17 (- 1 MHz 17.71 dBm ndB down 3,003 MHz
T1 ! 10,73 dém nds - L -8.43 dgm nds 26,00 d8
T2 1 10,59 dém 0 factor 6 | |12 1 -7.98 0 factor
i T
J QURRURNED v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 20 00 dim  OFfset 14,00 ob = RBW 300
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 1264 = VBW 1 Mode Autd FET
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[IETEY [IETEY
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-1 60
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLavel 2000 dim  Offset 14,00 0b = RBW 300 khe
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Highest Channel / 10MHz / 64QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.10 1.10 2.72 2.72 4.50 4.50 9.03 9.05 - -
Middle CH 1.10 1.09 2.70 2.72 4.49 4.49 9.01 9.03 - -
Highest CH 1.09 1.10 2.73 2.72 4.47 4.49 9.03 9.05 - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 2.73 4.49 - 8.99 - - -
Middle CH 1.10 2.72 4.49 - 9.05 - - -
Highest CH 1.09 2.72 4.49 - 9.07 - - -
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wamanas. FCC RF Test Report

Report No. : FG061210B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 20 00 dim  OFset 14,00 ob = RBW 30
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 632 us @ VBW 100Hz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
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e E £ b L ! 175 d
- — - ———
J J WNRNUANED dn )| J UNIUANER Ao

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 30 ks
b At B SWT  632pc @ VBW 100kHz  Mode Autd FFT o Att 0B SWT 632 us @ VBW 100Hz  Mode Autd FFT
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Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
| — 1 18 T L 707.6483 MH2 i
T1 1 Oce Bw 1095503457 MHz T1 L Oce Bw 1.088111668 MHz
i) i Tz 1
" TN " T —
J ) WNRNUANED dn J ) QURNIANED e

Highest Channel / 1.4MHz / 16QAM

o o
Ref Level 20.00 dém  Offset 14.00 dB = RBW 30 kHz RafLavel 20 00 dim  Offset 14.00 dB = RBW 30 kHz
fe ALt ade SWT < @ VBW 1004z Mode Autd FFT he Att e SWT 632 us e VBW 100H:  Mode Autd FFT
6L Count 100100 SGL Count 190/100
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Marker i Marker |
Type | Ref | Trc | ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
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T2 1 10,80 dém | T2 1 B
- — = -
J ] QURRURRED 4 | J GURNURNED &
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wamanas. FCC RF Test Report

Report No. : FG061210B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 20 00 dim  OFfset 14,00 ob = RBW 100
o At nde SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 184 = VBW 300 kHz  Mode Autd FET
SGL Count. 1007100 SGL Count 100/100
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Marker [ Marker i
Type | Ref | Trc | | Y-value | Function | Function Result I Type | Ref | Tre | | Function | Funetion Result |
(- % 18,22 dBm TS 1 I
T1 1 1 15284715 MHz T1 L Oce Bw
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- — - T
J J WNRNUANED dn )| J UNIUANER Ao

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
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[CED 33 anm| [CED 1606 anm)
1 MM - 2 170 MMz
i R R N 12697 MHz| e 2 - X r 2
10 10 —
/ Y 1
0 dam——t——————— ——— li" 0 dém ————————— ——— —
/ \ fi \
" ! \ 10 o ! !
-1 7 T 410 T T
J \ / \
20 o f 20 L
{ \ -
1/ - - - T
30 dam—f— 20,46y
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 707.5 MHz 1001 pis Span 6.0 MHz GF 707.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
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T
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4 J ) UNIUANER Ao

Highest Channel / 3MHz / 16QAM

a
Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 100 kHz
e At idE SWT 195 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300Kz Mode Autd FET
6L Count 100100 SGL Count 105,100
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Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 17.29 dam (T T iz
T1 U 1 dem occ Bw 1 L occ Bw
Tz 1 3 dem T2 1
i
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Report No. : FG061210B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 20 00 dim  OFfset 14,00 ob = RBW 100
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
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Marker [ Marker |
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
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Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
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J ) WNRNUANED dn J ) QURNIANED e

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

o
Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 100 kHz
fe ALt ade SWT 19 45 @ VBW 300Kz Mode Autd FRT he Att A0 de  SWT 12 us = VBW 300Kz Mode Autd FET
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Marker i Marker |
Type | Ref | Trc | ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
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T2 1 2 | T2 1
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SPORTON LAB.

FCC RF Test Report Report No. : FG061210B

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 300 ks Raf Laval 20 00 dim  Offset 14,00 0b = RBW 300 ki
b At B SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 30dE SWT  12.6us = VBW 1MHz  Mode Autd FET
SGL Count. 1007100 SGL Count 100/100
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Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(T 1 17.53 dam T L I
T1 1 11.48 dém 5.030863031 MHz T1 L Oce Bw 9.050045051 MHz
i) i 11.35 dam Tz 1
- — - ———
J ) WNRNUANED dn UNIUANER Ao

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 300 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 300 ks
b At MR SWT  12.6us @ VBW 1 MHz  Mode Auto FFT o Att J0dE SWT  12.6us @ VBW 1 MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
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Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 700.718 MHz2 17:54 dam T L 705,682 M I
TL 1 702.9845 MMz Occ Bw 9.010385011 MHz 71 L Occ Bw 5.030865031 MHz
i) i 711.9955 Mz 12,48 ¢ Tz 1
- — = ———
J ) WNRNUANED dn UNIUANER Ao

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 20.00 dém  Offset 14.00 di w RBW 300 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 300 khz
e At MR SWT  12.6us @ VBW 1 MHz  Mode Auto FFT o Att A0dE SWT 126 us = VBW 1Mz Mode Autd FFT

6L Count 100100 SGL Count 105,100
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mif1]

e 11 = = e x| O B 0.050940051 MH:
10 ¢ il e X i S| RSV 5 S T

0 dBm— f—— h— 0 it ——————————————

/ \ /
BUE -0 d £
/ \ |

20 / | 20 d L

2 4 - 20 { == =—T=

30 dim——— = . - !

40 d

50 dém—t -50 dém—t

-6 B 60

CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 713.777 17.75 dBm (- 1 708.522 MHz 15.59 dam

T1 ! 12.23 dém occ Bw 9.030253031 MHz 1 L T dbm occ Bw 9.05094505 1 MHz
Tz 1 10,85 dBm | T2 1
- — =
J | GURNURNED dmh GURNURNED &
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 20 00 dim  OFfset 14,00 ob = RBW 100
b At MR SWT 632 us e VBW 100Hz  Mode Autd FFT o Att 0B SWT 184 = VBW 300 kHz  Mode Autd FET
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
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Marker Marker |
Type | Ref | Tre | 1 Y-valug | Function | Function Result Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 15.74 dBm - 1 15 1
TL 1 898, 16014 Mz 8:59 dém T1 L Occ Bw 2733266733 MHz
i) i 70024545 Mz 8,70 dim Tz 1
i

Middle Channel / 3MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 14,00 0b = RBW 30 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 100 ks
b At nde SWT s @ VBW 100 kH:  Mode Autd FFT e Att 0B SWT 12 us = VBW 300 kHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
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Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 707.1168 MH2 1535 dBm T 1 06.3012 MH2 6 I
T1 1 94615 Mz m Oce Bw 1.099300699 MHz T1 L Oce Bw 15284715 MHz
i) i 4545 Wiz Tz 1
"

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Ref Level 20.00 dém  Offset 14.00 dB = RBW 30 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 100 kHz
e At idE SWT s @ VBW 100 kHz  Mode Auto FFT o Att 0B SWT 12 us = VBW 300Kz Mode Autd FET
6L Count 100100 SGL Count 105,100
(@377 vax |
| mif1) mi[1) 15.04 dapmj
N i 7 I 713,508
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CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
[ M1 7 15,89 dam (T T ™
T1 U .09 dém occ Bw 1.088111888 MHz 1 L occ Bw 15 Mz
Tz i 873 dem | T2 1
- — =
J GURNURNED dmh
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks Raf Laval 20 00 dim  Offset 14,00 0b = RBW 300 ki
b At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT o Att 30dE SWT  12.6us = VBW 1MHz  Mode Autd FET
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
M1[1] mi[1]
i T : 310} o s - B - 8991008991 MHZ|
1 i e — 1 - = 5
J 1 /
J \ 1
0 dim— —_— s 0 dém—— — ——
- / \ - J |
f / |
20 der f 20 der ;
/ | J o
= FaVi e Boa ] . - PP e, 1 PNy =
40 d 40 d
50 deim—i “50 ditm—t
&0 -0
CF 701.5 MHz 1001 pis Span 10.0 MHz GF 704.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T ! ] T 1 17.41 dBm i
T1 1 4485514486 MHz T1 L m Oce Bw 5.951008991 MHz
T2 i Tz 1
" —— - —
J WNRNUANED dn J QURNIANED e

Middle Channel / 10MHz / 64QAM

fof Lovel 20,00 GBm  OFfset 14,00 ob = RBW 100 ks RafLaval 2000 dim  OFfset 14,00 ob = RBW 300 ks
b At nde SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 30dE SWT  12.6us = VBW 1MHz  Mode Autd FET
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[CED 06 anm| [CED anm]
- 0100 SHz - o 410990 MHz
e % i - i 486 MH| o = ) I c Bt ' 9.050949051 MHZ|
it Bl i et SV i { " o
I i
/ ] |
dogm—ot ] 0 dém———————— A —
10 d | o / \
B 7 T R ]
i [ ) /
200 20 i
= I \ - / \
- / \ m ~ | o
-30dgm: S R a
40 di
50 diim— “50 ditm—t
-0 -0
CF 707.5 MHz 1001 pis Span 10.0 MHz GF 707.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function | Function Result |
(T 1 70631 i 16.08 dBm T L 70B.099 MH1 17.32 dem i
T1 1 11.00 dém Oce Bw 4485514486 MHz T1 L 5 dbm Oce Bw 9.050045051 MHz
i) i 9.7 dsm Tz 1 11,67 dam
- — - T
J WNRNUANED dn UNIUANER Ao

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Ref Level 20.00 dém  Offset 14.00 di = RBW 100 kHz RafLavel 20 00 dim  Offset 14.00 di w RBW 300 khz
fe ALt ade SWT 19 45 @ VBW 300Kz Mode Autd FRT he Att A0dE SWT 126 us = VBW 1Mz Mode Autd FFT
6L Count 100100 SGL Count 190/100
(@7 wa |
mif1] mif1]
e I Hw = +.48551 4486 MHY| e ¥
19 4 =4 Y = i b e .=
|
|
0 im——] — — 0 dm——f————— —_— —
BUE / % -0 d
7 \ {
/ \ /
20 - 4 =20 dér ‘
i T ] {
/ \ ! (1 S
4 et 30 B - / L _
== W g N —
40 df
50 dém—t -50 dém—t
-0 iy 60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-valiue 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 18,23 dBm (- 1 2 15.71 dam
T1 U 8 dam occ Bw 4 #B5514486 MHz 1 L 10,71 dém occ Bw
Tz 1 4 dBm | T2 1 11.01 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spec

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&
S6L Count 1007100

m  Offset 14,00 de Made 4uto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGUG CHARKARS P
B 3 3 JABS Line _$PURIQUS _LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA {A 20 dﬁ!”:’l P L |’i\ [ il
\ |
10 dBm ! 10 démy # \I
| \ ’ |
ode | \ 0 dBm | -
-10 dam -10 dBm |
SPURIOUS_LINE_ABS \ r
-20 dem &M [\ 20 :ﬁErr’\ /J
-30 dém i bt -30 naq( ‘; S
| \
{ | ; I o,
40 dom — 00/
7 Al "
-50 dém I l'ilafrj dBm B
- . R S S| E— — |
-60 dBm -50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Fraguency | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -27.67 dBm -14.67 08 ||| 714.000 MAZ | 715,000 MAz 100,000 K 71574125 WFZ 5147 dBm T
598.900 MHz 699,000 MHz 30.000 kHz 698.99895 MHz -22.68 dBm -9.69 dB 716,000 MH= 216,100 Muz | 0000 k 71600355 MHz 31,72 dBm 675 B
£59.000 MHz 701.000 MHz 100.000 kHz 699,25075 MHz 21.72 dBm -8.28 dB 716,100 MHz 725.000 MHz 100,000 kkz 716,10445 Mz -25.01 dém | -12.01 d8
i . [ ! TN %
Date: 29.JUN.2020 23:45:5¢C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr E%? FUIm
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 1007100 GL Count 100/100
@1 AvaPwr
Limit ¢heck PABS P A
d 3 3 PABS Line PURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 2006’I_:_I i O ¥ 3
10 dem ; aal 10 dBm i
L ] /
| |
0de { - 0 ﬁ'E\n’i 1‘
-10 dBm ‘J \ -10 dBf ’..
SPURIOUS_LINE_ABS ‘ Br-
-20 dBm \ -20 dijm
-30 dBm -3 dhm e
—~ o] <
-40 dem — 40 dm —
50 dem — / 50 dem &
— s
- el T S
=60 dem -50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeu | RBW | Fraguenc: | PaweraAbs |
650.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -30.75 dBm -17.75d8 || 714,000 MHZ ?fﬁ‘gﬁ%m 100,000 kHz u—:lmf Wihz 1567 dbm
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -27.57 dBm -14.57 dB 716,000 MHz 716,100 Mhz | 30,000 K 71600624 MH= 23,06 dBm
£99.000 MHz 701,000 MHz 100,000 kHz 699,87413 MHz 13.76 dBm -16.24 dB 716,100 MHz 722.000 MHz 100,000 khiz 716, 10445 Mz | 1559 da
Il - . [ ] o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12/1

.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum =) s rum G
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dg Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS BS PARS
Line _SPURIOUS_) INE_ABS PABS BPURIGQUS LINE_ABS PARS
20 dBm /—\ 1
10 dBm f \'\ 10 darm
0de | ‘ 0 dBim
-10 dam -10 dBm
SPURIOUS INE B3 \
-20 dém 1 -20 dBm
-30 dBm -ri . J'r\\ a0 ggqp‘ 5
0 dom , || P %
/~ Al \
g N _
— e
e T et I ———— e
60 dBm 50 gem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs sLi Range Low | Range U, | RBW | Fraguenc: | Power Abs |
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -29,13 dém -16.13 de ||| 714,000 MHZ ;EBLE%IH; 100,000 kHz Tﬁﬁg WMHz
698.900 MHz 599,000 MHz 30,000 kHz 698,99845 MHz -21.86 dBm -8.86 dB 716,000 MHz 716,100 Mhz | 0,000 716.00714 MH= Savds
£99.000 MHz 701,000 MHz 100.000 kHz 69926673 MHz 20.85 dBm -9.15 dB 716,100 MHz 722.000 MHz 100.000 kHe 716, 10445 Mz LRI
T -
Il [ {
JUN.2020 23:45:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru 1m
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr
Limit ¢heck PABS L3 - ’
5 5 5 ABS Line _$PURIOUS_|INE_ABS PAS
20 UIBIF;‘IH PURIOUS INE_ABS F 2005"’1" 4 O 3 A
10 dBm ; . .\ 10 der/ iackiomns,
ode 0 dBm 1 \u
I | ' \
-10 d8m | ‘ -10 dBfm -
SPURIOUS_LINE_ABS F \ |
-20 dém l 1 -20 dim i
-30 dBm -an gbm
T ? T !
40 dem ~40 dBm <
- ™
50 dem = 50 gém -
r— s,
I . I b | i
-0 dém -50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Range Low Rangeup | REBW Fraguenc Power Abs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.55 dém 7.65 dB 714,000 MAZ 716.000 MAZ 100,000 kHz 71‘?@3 Wz 10,65 dim 1736 08
698.900 MHz 599.000 MHz 30.000 kHz 698.995975 MHz -29.52 dBm -16.52 dB 716,000 MHz 216,100 Muz | 30,000 K 716.00155 MHz = 16 65 4B
599.000 MHz 701.000 MHz 100.000 kHz 699.63437 MHz 12.68 dém -17.12 d& 716,100 MHz 725.000 MHz 100,000 kHz 716, 104485 MHz -31.28 -18,38 dB
) -
) I {
Date: 29.JUN.2020 23:44:12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061210B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum =) s rum G
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dg Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS PARS
Line _SPURIOUS_) INE_ABS PABS INE_ABS PARS
20 dBm: ~ 7 X
i A
10 dBm J \ 10 dairm i \
0ds | k 0 dBim f -
-10 dem -10 dém 1
-20 dBm “ -20 dBm ’JI t
-30 dBm ,v /ﬂ\ -30 der ;.
| \
y
-40 dBm — \J"\ 45‘\{%
-50 dBm = / Sl [y s \ e
-60 dBm —— -60 dém — i ]
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs sLi Range Low | Range U, | RBW | Fraguenc: | Power Abs |
560.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -29.60 dem =T ||| T e T 100,000, Kz T g B
698,500 MHz 599,000 MHz 30.000 kHz 698.99575 MHz -23.43 dBm -10.43 dB 716,000 MHz 716,100 Mhz | 0,000 716.00005 MH= 536 ds
£99.000 MHz 701,000 MHz 100,000 kHz 699.27273 MHz 20.88 dBm -9.12 d& 716,100 MHz 722.000 MHz 100.000 kHe 716.11334 Mz 215398
T -
Il [ {
JUN.2020 23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru 1m
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr
Limit ¢heck PABS L3 - ’
s 5 5 S AKS Line _§PURIOUS_| INE_ABS PAS
20 UIBIF::‘IH PURIOUS INE_ABS F 20 UB’I':" 4 O 3 A
10 dBm Elo Y 10 -jer—f‘"‘“"""""
f ] \
o ds f} ) 0 de !
\
! |
-10 dem | | -10 dejn |
SPURIOUS_LINE_ABS i \ |‘
-20 dem l - -20 ddm
| |
-30 dBm ! A g
/"‘V ‘w\_,\‘ M vk_‘_ﬂ“
-40 dBm 40 dBm oy
-50 dam = 50 dBm \‘ =
. . ",_./m./_"‘ . ‘*-"\,_,__‘_;7
-0 dém -50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Range Low Range U | REW | Fraguenc: | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.67 dém 7.67 dB 14,000 MAZ ;fﬁ‘guﬁﬁm 100,000, ki 71‘}@2 Wz 13.00 dim 17.00 08
698.900 MHz 599.000 MHz 30.000 kHz 698.99805 MHz -29.40 dBm -16.40 dB 716,000 MH= 216,100 Muz | 0000 k 71600524 MHz 38,35 dBm “1E 35 dB
599.000 Mz /01,000 MHz 100.000 kHz 599 51548 MHz 12.56 d3m -17.34 d8 716,100 MHz 725.000 MHz 100,000 khz 71611334 MHz -31.21 dam | -18.21 d8
) -
) I {
Date: 29.JUN.2020 23:56:4
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Report No. : FG061210B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 d&m

Offset 14,00 di Mode suto Sweep

@1 AvgPwr

Limit ¢heck PABS P A

Line _$PURIOUS INE_ABS PABS - ABS PARS
20 dBm / \
10 dBm [l l 10 dBrm " ‘\
0ds T 0 dBim i
-10 dem | -10 dBm ‘
-20 deém -20 dBém !

o
] A 1
-30 dBm 7 ! i 3t dBm '?r' 1
/ p f | / \
, a \ O - 1
40 dem v | T 40/dBm L ~ f‘.
ff\ v 5, / ) : £
50 dem — f 50 Chkeyer —
JEN I NP I v o ]

60 dBm 50 gem =
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Range Low | Range U | REBW | Fraguencs | Power Abs

660.000 MAz 698,900 MHz 100,000 kHz 60B,B0555 MHz -28.02 dem 155208 ||| 715 500 T 716 D60 WiE 100 000 e AT 51 B cBm

598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -21,56 dBm -8.56 dB 716,000, MHz 716 105 Mz | S Cua e T

599.000 Mz 702.000 MHz 100.000 kHz £99.23526 MHz 21.32 dBm -8.52 d8 716,100 MHz 725.000 MH2 100,000 khz 716, 10448 MHz ~26.43 dam |

1 -
X . : doa i)
JUN.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru m
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS L3 ’
20 UIBIFF‘IH BPURIOUS INE_ABS PABS 20 dls’l_:_n" FPURIO INE_|ABS PAS!
10 dBm /_r__ T 1"\'|.dm— = Ty
i
ode { | dBm '\
-10 dBm Ji \ 10 dem; }
SPURIOUS_LINE_ABS I' i
20 dem l .20 dBm ‘
-30 dBm -0 dBm
T -
40 derm f‘f/ 40 HBm b e
1
B s S iz
-50 dem 50 dBm —
- _-——-’_’w)__giw
=60 dem -50 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs Range Low Rangeup | RBW | Fraguenc: | Pawerabs |
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -32.56 dem 9.56 08, 13,000 MAz 718,000 MRz | 100,000 K Tm iz 10016 dim
£58.500 MHz £93.000 MHz 30.000 kHz £98,99305 MHz -28.90 dém -15.30 dB 716,000 MH= 716,100 Mz 0000 k 716, 00315 MHz 28,23 dbm |
599.000 Mz 702000 MHz 100.000 kHz £99.66583 MHz 10.16 dBm -19.84 dB 716,100 MH2 725,000 MH2 100,000 kHz 716,11334 MHz -34,67 dBm
) -
) I {
Date: 29.JUN.2020 22:41:5
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